© Copyright as part of the March 1975, Part 1, JourNAL WATER PorLruTioN CONTROL
FEpERATION, Washington, D. C. 20016
Printed in U, S, A,

Operation of full-scale biological
phosphorus removal plant

GBERT V. LEVIN, GEORGE J. TOPOL, AND ALEXANDRA G. TARNAY

HE FIRST FULL-SCALE INSTALLATION of

a biological process * for phosphorus
Temoval from wastewater was placed in op-
eration at Seneca Falls, N. Y., in July
1973. This paper reports primarily on the
first 30 days of operation of the process,
during which it was intensively monitored.
After the demonstration period, Seneca Falls
officials decided to install the process on a
permanent basis. Significant aspects of the
extended operation are also reported. The
technical and economic findings are pre-
sented and discussed.

BAckGROUND

The process. The biological process for
phosphorus removal® has been described
through laboratory #* and pilot plant* ®
development. It is based on the use of
activated sludge microorganisms to transfer
phosphorus from inflowing wastewater to a
small concentrated substream for precipita-
tion. There are several variations of the
process. All are based on subjecting the
activated sludge to anaerobiosis to induce
phosphorus release into the substream and
to provide phosphorus uptake capacity
when the sludge is returned to the aera-
tion basin. The flow diagram seen in
Figure 1 is that used at Seneca Falls.

The sludge organisms take up phosphorus
in the aeration basin under normal aeration.
The mixed liquor then flows to the secon-
dary clarifier. The phosphate-rich organ-
isms are transferred from the bottom of
the secondary clarifier to a thickener-type
holding tank: the phosphate stripper. The
settling sludge quickly becomes anaerobic
and, thereupon, the organisms surrender
phosphorus, which is mixed into the su-

* Phostrip® process, marketed exclusively by
Union Carbide Corp.

pernatant. The phosphorus-rich super-
natant is removed from the stripper as
a small substream, which is then dosed with
lime for chemical precipitation of the phos-
phorus. The thickened, anaerobic sludge is
returned to the aeration tank.

Pilot plant tests. Extensive pilot plant
tests of the method were conducted during
1970-72. 'The pilot plant® was first oper-
ated on synthetic wastewater and, subse-
quently, on primary efluent from the Balti-
more municipal wastewater treatment
plant. Pilot plants were then operated in
wastewater treatment facilities in Washing-
ton, D. C., Piscataway, Md., and Chicago,
IIl. In each case, primary effluent from the
main treatment plant supplied the pilot
plant. A total of approximately 1 yr of
operating experience, under summer and
winter conditions, tested the process over
the parametric ranges shown in Table I.
The process was shown to be stable and
rugged; the results of these tests are sum-
marized in Table II. Effluent total phos-
phorus levels were consistently below the
generally applied standard of 1.0 mg/1.

While highly encouraging, the pilot plant
data required full-scale verification. For
one thing, the pilot tests had never actually
precipitated the phosphate for final re-
moval, but merely demonstrated the pro-
duction of low-phosphorus effluent and of
the high-phosphorus supernatant stream.
This meant, of course, that the problem
of sludge handling was not addressed in
the pilot tests. Problems associated with
diurnal variation in flow and quality were
not addressed either. A full-scale demon-
stration was needed to determine whether
the entire process could operate satis-
factorily in a complete wastewater treat-
ment system, to establish whether the data

Vol. 47, No. 3, March 1975 577



LEVIN ET AL.

RAW
WASTE

PRIMARY

Liauip
] swupce

CLARIFIER

AERATION BASIN

- SECONDARY —— FINAL EFFLUENT

CLARIFIER

LIME
MIXING
TANK

PRECIPITATED
PHOSPHORUS

SLUDGE
DISPOSAL

ENRICHED

PHOSPHORUS

SUPERNATANT

PHOSPHATE
STRIPPER
PHOSPHORUS
ENRICHED
SLUDGE

PHOSPHORUS STRIPPED SLUDGE

RECYCLE g upgE

DISPOSAL

FIGURE 1.—Phosphorus removal flow pattern at Seneca Falls.

obtained from the pilot plant tests could
be extrapolated to full scale, and to obtain

cost data.

FuLL-ScaLE DEMONSTRATION

Seneca Falls.

Seneca Falls, N. Y., lies

within the Great Lakes drainage basin and,
in keeping with the U. S.-Canadian treaty

TABLE 1.—Process Parametric Test Ranges

Parameter.

Range

Total phosphorus:

Influent

Stripper Supernatant

Sludge (Total

phosphorus/SS)

8S:

Influent

Effluent

Mixed liquor

Return anerobic sludge
BOD:

Influent

Effluent
Return sludge flow to stripper
Stripper supernatant flow
Anaerobic detention period
Temperature of influent

2.0-11.4 mg/1
14.0-84.0 mg/1

24419

24-250 mg/I
2-51 mg/l
610-3,350 mg/1
9,850-36,300 mg/1

35-270 mg/1
1-43 mg/1
11-379,
3.3-28.3%,
5-30 hr
11°-26°C

578 Journal WPCF

on the Great Lakes, it was ordered by the
State of New York to reduce total phos-
phorus in its treatment plant effluent to 1
mg/l. Investigating low-cost methods for
phosphorus removal, Seneca Falls officials
contracted with Biospherics Inc., Rockville,
Md., for a full-scale test of the process.

The Seneca Falls Paul W. Simson Waste-
water Treatment Plant,” seen in Figure 2,
is a modern, dual-train, activated sludge
treatment plant with a total capacity of 3.5
mgd (13,247 cu m/day). The plant con-
sists of a bar screen, comminutor, two
circular primary clarifiers, two completely
mixed aeration basins with mechanical aera-
tors, two rectangular secondary clarifiers,
and a chlorine contact chamber.

Waste activated sludge is discharged into
the primary clarifier in which, together
with the primary sludge, it is collected for
transfer to a single sludge thickener. From
there it is transferred to a two-stage, heated
digester from which the sludge is drawn
into tank trucks for land disposal at an

" offsite location.

Final effluent is chlorinated and dis-
charged into a branch of the Erie Canal
between Seneca Lake and Lake Cayuga.




PHOSPHORUS REMOVAT,

Z TABLE IL.—Pilot Plant Summary Data
Phosphorus (as P)
Final Effiuent
Project Influent Total
Timg%iriod s Orthophosphate
Unfiltered Filtered
Sfon | Srmem | Removal | Someen | memovar | Gomen | gomoya
(mg/1)* (mg/1) (%) (mg/1) (%) (me/1) (%)
Synthetic waste
(4/10-5/8/70) 9.6 OP — — — — 0.12 98.8
Baltimore wastewater
(7/9-8/9/70) 6.1 OP — — —_ — 0.13 97.9
Washington, D. C.
(1/12-2/29/72) 6.4 TP 0.69 89.1 0.28 95.5 0.07 —_—
Washington, D. C.1 :
(2/12-2/29/72) 5.7 TP 0.92 83.7 0.45 92.2 0.05 =
Piscataway, Md.
(1/12-2/29/72) 6.3 TP 0.70 89.2 0.15 97.6 0.17 —
Piscataway, Md.}
(2/9-2/29/72) 55 P 0.77 86.0 0.11 98.0 0.04 =
Chicago, Il
(8/4-8/14/72) 3.0 TP 0.27 91.0 017 94.4 0.07 —
Chicago, IlL.1
(8/15-8/25/72) 25 TP 0.20 92.2 0.15 94.2 0.17 —

* OP = orthophosphate phosphorus; TP = total phosphorus.
T 509% overload resulting in 4-hr aeration.
1 ““Split flow”” operation routing only 502 of return sludge through stripper tank.

The plant has a smallcraft wastewater pernatants from the thickener and digester
pumpout station to service pleasure craft are returned to the primary clarifier.

and barges, which must store wastes for The plant, capable of any mode of
shore discharge according to New York activated sludge operation, is normally
State law. The boat wastes and the su- used as a standard activated sludge plant.

. Bl ni S LRt = %
FIGURE 2.—Paul W. Simson Wastewater Treatment Plant,
Seneca Falls, N. Y.

Vol. 47, No. 3, March 1975 579



LEVIN ET AL.

TABLE IIl.—Detailed Analysis of Primary Effluent
from Seneca Falls Before Phosphorus Removal
Process Installation (February 13, 1973)

Parameter Con((:;r;t;ﬁtxon
BOD 110.0
Total dissolved solids 680.0
Total phosphorus 5.6
Orthophosphate (PO4-P) 3.3
Total Kjeldahl nitrogen 25.0
Ca 220.0
Mg 33.5
K 5.0
Na 67.0
Cl 115.0
SOy 126.0
Fe 0.72
Cd <0.01
Cr <0.01
Cu 0.09
Pb <0.1
Hg 0.0023
Ni <0.01
Ag <0.01
Zn 0.12
CN <0.1
Emission spectrographic analysis Concentra-
of primary effluent: tion*
Al trace—low
Ag trace
B trace
Ba trace
Ca medium—high
Cu trace
Fe trace—low
Mg medium
Mn trace
Na medium—high
Ni trace
Pb trace
Si low—medium
Sn trace
Sr trace—low
Ti trace
P low—medium
K . low—medium

* High = > 100 mg/l; medium = 10 to 100 mg/1;
low = 1 to 10 mg/l; trace = 0 to 1 mg/l.

Conversion of plant. An analysis of the
Seneca Falls primary effluent that was
made approximately 4 months before the
demonstration operation is presented in
Table III.

An inspection of the plant revealed that
its conversion to the phosphorus removal
process would be relatively easy. The
plant had been built in anticipation of

580 Journal WPCF

receiving wastewater from an adjacent
jurisdiction. The hookup had not yet oc-
curred. Therefore, if the entire flow of
approximately 1 mgd (3,785 cu m/day)
were processed through only one train of
the system, the primary clarifier of the
second train could be used as the phos-
phate stripper tank. The clarifier was two
to three times larger than desired for this
purpose, but its use permitted quick con-
version to the new process. The use of a
single train to treat the entire flow caused
that train to operate closer to its design
loading,.

The piping additions required to convert
the plant (Figure 2) to the flow pattern
shown in Figure 1 were made with 4-in.
(10.16-cm ) inside diam, aluminum irriga-
tion tubing and 3-in. (7.62-cm) inside
diam, flexible hose, all laid above ground
(Figure 3). Pumping was provided by
three submersible pumps t driven by 1-hp
motors and rated at 100 gpm (0.378 cu m
min). g

One submersible pump was placed in the
sludge distribution box to intercept the
return sludge from the secondary clarifier
and force it through approximately 150 ft
(45.7 m) of the irrigation tubing into the
primary clarifier serving as the stripper
tank. The thickened sludge was conveyed
to the center well by the existing rotary
sludge collector. Existing piping and valv-
ing permitted the sludge to flow from the
center well by gravity to a scum pit ad-
jacent to the tank (Figure 4). The second
Goulds submersible pump was placed in
the scum pit to force the now anaerobic
sludge back to the downstream compart-
ment of the sludge distribution box supply-
ing the aeration tank.

The sludge collector motion was too
slight to infuse the phosphate secreted by
the sludge layer into the supernatant for
removal. Elutriation of the dissolved phos-
phate from the sludge into the supernatant
was accomplished by recycling return
anaerobic sludge back to the stripper tank
in the same line conveying secondary

+ Model 3882, 1 hp, Goulds Pumps, Inc,
Seneca Falls, N. Y.



ProspHORUS REMOVAL

FIGURE 3.—Tubing installed to convert Seneca Falls plant.

Secondary sludge is delivered (left tube) from sludge dis-
tribution box to primary clarifier converted into phosphate
stripper tank shown in background and anaerobic sludge from
stripper is returned (right tube and hose) to aeration tank.
Lime slurry tank with mixer is on far side of stripper beside
1,000-gal (3,785-1) concrete mixing tanks, only one of which

was used.

sludge to the stripper. This recycle pro-
vided a return sludge flow to the stripper
tank consisting of approximately two parts
of secondary clarifier underflow and one
part anaerobic sludge. The mixing ob-
tained was adequate to distribute the phos-
phorus into stripper tank supernatant, while
still yielding a sharp anaerobic sludge
blanket boundary.

Phosphate-rich supernatant generated in
the stripper tank overflowed its peripheral
weir into the launder. The launder drop
pipe was sealed with a concrete plug fitted
with an emergency, raised intake pipe to
convey any possible tank overflow to the
aeration basin. The supernatant was re-
moved from the launder by the third
Goulds submersible pump for discharge
into a 1,000-gal (3.8-cu m) concrete tank
in which the phosphorus was reacted with
lime. Lime slurry was prepared daily in

a 400-gal (1.5-cu m) storage tank. A
variable-speed Moyno pump metered the
slurry through a Il-in. (2.5-cm) garden
hose discharging near the suction intake
of the pump in the stripper tank launder.
Thus, the lime was sucked in with the
phosphate-rich supernatant, and the two
were mixed in the approximately 20 ft
(6.1 m) of 2-in. (5.1-cm) inside diam,
galvanized pipe discharging into the 1,000-
gal (3.7-cu m) tank, which provided 10
min additional reaction time. The mixture
was then discharged by gravity to the
center of the primary clarifier via an ap-
proximately 40-ft (12.2-m) long section of
the aluminum irrigation tubing (Figure 5).
All necessary valving was installed in the
tubing, and mechanical joints were used
throughout. In order to control the mixed
liquor suspended solids (mwuss) level, a
suspended solids (ss) meter ® was installed

Vol. 47, No. 3, March 1975 581



LEVIN ET AL,

FIGURE 4.—Scum pit valved to center well of adjacent stripper
tank, showing anaerobic return sludge line supplied by sub-

mersible pump within pit.

Pump obtaining stripper tank
supernatant from launder is seen at right.

Tank at left delivers

lime slurry to intake of this pump.

at the discharge end of the aeration basin.

Installation. Components for the con-
version of the plant began arriving on
June 1, 1973, and the installation was com-
plete within 1 wk. Sludge wasting was
stopped, and sludge return flow was di-
rected through the phosphate stripper tank
and back to the aeration basin. In approxi-
mately 10 days, an adequate amount of
sludge accumulated in the stripper tank
to begin the new mode of operation. The
disadvantage of the oversized stripper tank
became apparent when the desired vol-
ume of anaerobic sludge made a layer only
several inches deep at the bottom of the
tank., Because of the danger that this
layer would be overpumped, thereby in-
terrupting the return of sludge to the
aeration basin, it was necessary to carry a
deeper blanket of sludge. This imposed
a longer anaercbic detention time than
the 10 hr planned, but no adverse effects
resulted.

Start-up. After about 2 wk of building
up and cycling through the aerobic and
anaerobic conditions imposed on it, the
sludge, to which no seed had been added,

582 Journal WPCF—

acclimated as was predicted from the pilot
plant studies performed elsewhere. This
was announced by a rapid rise in the phos-
phorus level of the supernatant and a
marked decline in that of the final effluent.

Demonstration period. When the total
phosphorus content of the final effluent de-
creasd below 1 mg/l, an intensive sam-
pling and monitoring program was begun.
On-site analyses were carried out by the
laboratory staff of the Seneca Falls treat-
ment plant. Split samples and samples for
additional analyses were air freighted to
a Rockville, Md., laboratory. The ss meter
in the aeration basin, the dissolved oxygen
(po) probe monitoring and controlling po
in the aeration basin, and the influent flow
meter were calibrated and continuous
records maintained. Return sludge and
anaerobic return sludge flows were con-
trolled by wvalve settings daily calibrated
by precision timing of the displacement of
large measured volumes in the sludge dis-
tribution box and the phosphate stripper
tank launder. Pumps were stopped or
quick-acting valves were closed for several
minutes to make each of the measurements.



PHOsPHORUS REMOVATL

FIGURE 5.—Primary clarifier
dosed supernatant from mixing tank. Lime slurry tank, stripper

tank sludge distribution box, and aeration basin are in back-
ground,

Flow rates throughout the plant were
properly controlled, and no serious im-
balances developed. A daily check or
adjustment of the discharge valve returning
the anaerobic sludge to the aeration tank
maintained the desired concentration of
mrss. The adjustment was automatically
accommodated by changes of the detention
period of the anaerobic sludge in the phos-
phate stripper and by changes in the over-
flow rate of the supernatant. When the
supernatant flooded the launder to a depth
of several inches, a pressure switch acti-
vated the supernatant discharge pump. A